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ECHO ROWER
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ECHO ROWER
PARTS LIST

Diagram # Part# Description
12 IP0917-12 M4 x 10mm Socket Head Screw
23 IP0917-23 Reinforcement Plate Left
24 IP0917-24 Shock Cord Pulley
25 IP0917-25 Shock Cord Pulley Axle
26 IP0917-26 Shock Cord Pulley Axle Spacer Front
27 IP0917-27 Main Frame End Cap
28 IP0917-28 Main Frame End Cap Bracket
29 IP0917-29 M5 x 16mm Socket Head Screw
30 IP0917-30 Generator Lower Cover
31 IP0917-31 Generator Sensor
33 IP0917-33 Endcap
34 IP0917-34 Bumper
35 IP0917-35 Bearing
36 IP0917-36 3/8-16 Lock Nut
37 IP0917-37 ST4.2 x 19mm Self Tapping Screw
38 IP0917-38 Chain Pulley Small
39 IP0917-39 Chain Stopper
48 IP0917-48 Main Axle Retaining Ring
49 IP0917-49 Main Axle Spacer
50 IP0917-50 Main Axle Bushing
51 IP0917-51 Main Axle Oneway Bearing
52 IP0917-52 Main Axle
53 IP0917-53 Main Axle Protective Ring

Diagram # Part# Description
54 IP0917-54 Main Axle Sprocket
55 IP0917-55 Main Axle Bearing
58 IP0917-58 Shock Cord
59 IP0917-59 Bumper 2
60 IP0917-60 Shock Cord Cover
61 IP0917-61 1/4-20 x 30 Torx Head Screw Chain 

Fixing Plate
62 IP0917-62 Chain Handling Plate
63 IP0917-63 Chain Fixing Plate
64 IP0917-64 1/4-20 Nylock Nut
65 IP0917-65 Handlebar Holder
66 IP0917-66 1/4-20 x 16 Torx Head Screw Handlebar 

Holder
67 IP0917-67 Shock Cord Hanging Plate
68 IP0917-68 Pulley Axle Spacer Rear
79 IP0917-79 Generator Upper Cover
80 IP0917-80 Main Frame Assembly
81 IP0917-81 Socket Head Screw - Hinge Bushing
82 IP0917-82 Reinforcement Plate Right
83 IP0917-83 1/4-20 x 12mm Torx Head Screw
84 IP0917-84 Threaded Spacer
85 IP0917-85 M12 x 20mm Flat Head Screw
86 IP0917-86 Cylindrical Pin
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